メインコンテンツにスキップ

修理を始めるには

修理する権利

ストア

はじめに

This guide will teach you how to replace the switch board inside your Cuisinart Smart Stick. If power is not being supplied to the Smart Stick, the electrical cord could be faulty.

パーツ

パーツは指定されていません。

  1. Located on the back of the motor body are three screw covers. To remove the three grey screw covers, use a Flat Head Screwdriver (1.0mm or 1.5mm). After prying these off, the screws will be exposed. After prying these off, the screws will be exposed.
    • Located on the back of the motor body are three screw covers. To remove the three grey screw covers, use a Flat Head Screwdriver (1.0mm or 1.5mm).

    • After prying these off, the screws will be exposed.

  2. Remove  three 13.3 mm  Phillips PH#2 screws. Remove  three 13.3 mm  Phillips PH#2 screws.
    • Remove three 13.3 mm Phillips PH#2 screws.

  3. 今あるものを使い続けましょう

    オールインワインキットで安く修理して、節約しましょう。

    iPhone 修理キットを見る

    今あるものを使い続けましょう

    オールインワインキットで安く修理して、節約しましょう。

    iPhone 修理キットを見る
  4. Pry open Cuisinart using a plastic opening tool. The metal spudger is great when you need serious prying power, but the regular black nylon spudger or a plastic opening tool should be used whenever possible. Make sure to pry open near the clips of the smart stick for easy opening.
    • Pry open Cuisinart using a plastic opening tool.

    • The metal spudger is great when you need serious prying power, but the regular black nylon spudger or a plastic opening tool should be used whenever possible.

    • Make sure to pry open near the clips of the smart stick for easy opening.

  5. Unscrew the 4 screws on the inside. Remove 2 13.3mm Phillips PH#2 screws. Remove 2 17.5 mm  Phillips PH#2 screws.
    • Unscrew the 4 screws on the inside.

    • Remove 2 13.3mm Phillips PH#2 screws.

    • Remove 2 17.5 mm Phillips PH#2 screws.

    • Unscrewing these screws will isolate the switch board.

  6. Refer to these steps on  Soldering to replace the electrical cord  in the smart stick. Be careful when soldering; it gets very hot. Be careful when soldering; it gets very hot.
    • Refer to these steps on Soldering to replace the electrical cord in the smart stick.

    • Be careful when soldering; it gets very hot.

終わりに

To reassemble your device, follow these instructions in reverse order.

ある他の人がこのガイドを完成しました。

Jordan Robinson

メンバー登録日: 2015年09月02日

527 ポイント

4のガイドは作成済み

チーム

USF Tampa, Team 16-2, Wollert Fall 2015 USF Tampa, Team 16-2, Wollert Fall 2015人のメンバー

USFT-WOLLERT-F15S16G2

4 メンバー

4のガイドは作成済み

0 件のコメント

コメントを追加

統計データを表示:

過去 24時間: 1

過去 7 日: 5

過去 30 日: 11

今までの合計 687